P.O. BOX 245038

WESTERN
Unilliount.

WMINIMUM VEHICLE
RECOMMENDATIONS

HD Alternator

HD Battery

Minimum 8,600 GVWAR

'F60" Suspension

See Selection List for Front
GAWR's

REAR BALLAST -

500 Ibs. when plow is attached.

SECURE WEIGHT

BEHIND REAR WHEELS.

ITEM PART NO. QTY DESCRIPTION

62006 1 MOUNT FRAME 1575
62028 1 SPREADER DR
62029 1 SPREADER CU
62008 1 CLAMP PLATE DR
62009 1 CLAMP PLATE CU
61412 2 LINKARM :
10 90100 4 1/2-13X1-1/2 HX CS G5 ZP
i1 9010t 4 1/2-13X1-3/4 HX CS G5 ZP
12 90128 4 5/8-11X1-3/4 HXCS G5 ZP
13 90130 2 5/8-11X2-1/4 HX CS G5 ZP
16 91105 8 1/2 PLAIN WASHER TY A STD ZP
17 91139 2 5/8 PLAIN WASHER TY A SAE 2P
18 91335 8 1/2-13 PTHX LK NUT NYIS ZP
19 91337 6 5/8-11 PTHX LK NUT NYIS ZP
20 93062 2 RIVET 3/4” X 3-1/4" G5 ZP
21 81811 2

5/32X1-1/2 COTTER PIN ZP

Form No. 13838

WESTERN PRODUCTS

MILWAUKEE, WISCONSIN 53224-9538

& A DIVISION OF DOUGLAS DYNAMICS, INC.

Vehicle Instaliation Instructions and
: Parts List
Model 1575
Mount Assembly Box No. 62040
Chevrolet /GMC 2WD

C 2500/3500¢ 1988 & Later
Headlamp Kit No, 61540
Hydraulics Box No. 56365
Harness Kit No. 61545 or 61515 or 61580
October 31, 2003

Mount Assembly Box No. 62040
PARTS DIAGRAM & LIST

ITEM PARTNO. QTY DESCRIPTION

NOT SHCOWN :
22381 1 BATTERY ADAPTERS, SIDE TERMINAL
90308 2 #10-24X3/4 RD MSBZP -
91098 2 310 PLAIN WASHER TY B NAR ZP
9140t 2 #10-24 HXNUT ZP
61536 2 CABLETIE - LONG
Parts listed above may be found In the foliowing assembly.
62038 1 BOLT BAG ASSY {62040)
Abbreviations
BZF  Black Zins Plate NYIS  Nylon Insett
- CS Capsarew FT Prevaliing Torque

cu Curb-Side A = Round Head

DR Driver-Side SAE Sociaty of Automotive

G Grade Engineers

H¥ Howx 81D Standard

K Lesck TY Type

M8 Machine Serew ZP Zine Plate

NAR Narrow

P | Prinfect in U.S.A.



; ' Mount Box No. 62040
» INSTALLATION INSTRUCTIONS
AS VIEWED FROM DRIVER-SIDE

Recommended Fastener Torque Chart (Ft.-Lbs.)

Si SAE SAE SAE

* Grade 2 @ Grade 5 @ Grade 8
1/4-20 [ ] 13
("“ = VEHICLE 5/16-18 1 18 28
8/8-18 18 3 48
A \j}me o A S
711614 30 50 75
1/2-13 45 % 115
* e 911612 66 110 165
== 5/e-11 83 150 225
5 N we |2 |2 |2
-8 1
1/2' X 1-1/2" 18 0 5% 560

BOLT Metric Grade 8.8 (Ft.-Lbs)
Size Torgue Size Torque
M8 7 M12 €0
1/2" X 1-3/4" =1 Mo % | M 123
BOLT CLAMP PLATE These torque values apply to mount assembly fasteners
except those noted in the instruction.
MOUNT FRAME

IMPORTANT: Read instructions before assembling. Bolts should be finger tight until instructed to tighten to torque
shown in torque chart. Use standard methods and practices when attaching snowplow, including wearing safety
glasses during drilling.

MOUNT FRAME:

1.
2

5.
SP
1.

Remove bumper with brackets. (NOTE: Loosen diagonal braces to clear body mounts.)

Place a clamp plate inside of each boxed vehicle frame rail. Position slot closest to end of clamp plate towards
front of vehicle and down against front hole in bottom of vehicle frame rail. Insert two 1/2"” x 1-3/4" bolts with
flat washers through the slots in the clamp plates and holes in vehicle frame rails on each side.

Position mount frame to underside of vehicle frame rails. Align mount frame side bar slots to bolts inserted in
step 2. Secure with four 1/2” flat washers and locknuts while keeping the clamp plates tight to inner side walls
of vehicle frame ralls.

TIGHTEN ALL FASTENERS TO CORRESPONDING TORQUE CHART VALUES.

Use holes in mount frame side plates as templates to drill two 1/2” holes in each vehicle frame rail. Secure
each side with two 1/2” x 1-1/2” bolts and locknults.

TIGHTEN ALL FASTENERS TO CORRESPONDING TORQUE CHART VALUES.
Reinstall bumper, serrated shims and diagonal braces using existing fasteners.

READERS -DR & CU

During spreader installation, allow for drop in
vehicle height when weight of plow is added. ‘ -
Final coupling lug hole center to level surface i
distance should be 9-1/2" to 10-1/2" with plow ‘
attached and resting on the level surface. 5/8" X 1-3/4" BOLT
(See Coupling Lug Height Check near end of
these instructions.)

Position each spreader with coupling lugs (1"
holes) down and angle leg against outside of

COUPLING LUG

mount frame angle. T
Attach each spreader with a 5/8” x 1-3/4” bolt 9-1/2" to 10-1/2" . .
and locknut between the upper pair of lugs. PLOW ATTACHED & 5/8' X 2-1/4 -

LT
Attach top hole in each spreader angle to RESTING ON LEVEL SURFACE BOL

mount frame angle with a 5/8” x 1-3/4” bolt
and locknut. LEVEL SURFACE

Attach bottom hole in each spreader angle to
mount frame angle with a 5/8” x 2-1/4” bolt and locknut.

TIGHTEN ALL BOLTS TO CORRESPONDING TORQUE CHART VALUES.




LINK ARMS

Fasten a link arm between the pair of upper lugs {3/4”
hotes) on each spreader with a 3/4” x 3-1/4” grade 5 3/4 X 3-1/4" RIVET
rivet and cotter pin.

LINK ARM

LINK ARM LUG ~

NOTE: After 5to 10 hours of snowplow usage, retorque all
.| mount assembly fasteners.

SPECIAL INSTRUCTIONS
Chevrolet and GMC
Light Trucks

ENGINE OVERHEATING

in the event vehicle engine overheating occurs while traveling with the plow attached, the CLUTCH FAN ASSEMB-

LY should be checked by a General Motors Dealer's Service Departrment per Chevrolet Service Bulletin 6B.
HAZARD WARNING CIRCUIT

Snowplow Park/Turn Hazard Lights can overload the vehicle electrical circuit when Hazard nghts flash for ex-

tended perlods or when foot braks is activated with Hazard Lights flashing.

GM recommenmds that a light harness and relays be installed for snowplow lighting. See your GM dealer for ser-
vice bulletin # 90-8A-20. Westarn also offers a Directional Light Harness Kit (P.N. 61185), See Service Bulletin SP

619.

NoTE: During electrical installation, THE LONG BATTERY GROUND CABLE (no stripe)
MUST BE GROUNDED TO THE NEGATIVE BATTERY TERMINAL.

HARNESS KIT SELECTION DO NOT change vehicle turn signal flasher.
All types of headlamps use 61540 Headlamp Kit 9-Pin.

- For DUAL Type 2B/2D headlamps, use 61545 Harness Kit 2B/2D 9- Pm A
For 1988 & 1989 QUAD Type LF & UF Headlamps, use 61580 Harness Kit LF & UF 8-Pin -A.
For 1990 & later QUAD COMPOSITE Type HB3 & HB4 Headlamps, use 61516 Harness Kit HB3 & HB4 9-Pin -A.

Continued on next page.
Form No. 13838 -3 -



Solanoid Control
and Dash Bracket
INSTALLATION INSTRUCTIONS

Parts to be installed are furnished in hydraulics
box except as noted in ().

1. Remove the center (air vent) section of the
dash, located above and to the right of the
ash tray. Pry out at the bottom, then press in
at the top while pulling down and out at the
bottom. Disconnect any elactrical equipment
attached to tha panel. Remove radio if lo-
cated below center section of dash.

2. Temporarily assemble solenoid control {o
control bracket using two no. 8 x 5/8” hex
head screws and control bracket to dash
bracket (found in mount box} using four no. 8
X 3/8" hex head thread cutting screws and
lock washers.

3. Locate control assembly to the right of the
ash tray, and up to the bevel on the fiat
recessed surface. The bracket should fit fairly
flat against the surface of the dash. Verify that
control lever will clear vehicle components in
all positions and for adequate drill clearance
(fook into opening, to locate ribs) before drill-
ing holes.

4. Mark this location,

5. Remove dash bracket from control assembly.
Piace bracket in the selected location and
mark all four mounting holes.

6. Drill 7/32" holes In the dash for the lower two
holes, and 1/8” for the upper two holes, to
allgn to holes in the dash bracket. Secure

-~ UPPER BRACKET HOLES TO DASH
#10 X 1" SHEET METAL SCREWS (2) 90388
_;;1 0 LOCK WASHERS (2) 91242
_-—_'_——-_.

—
Y —
—

-
7~V L LOWER BRACKET HOLES TO DASH
#10-24 X 3/8* MACHINE SCREWS (2) 90308
#10 FLAT WASHER (2) 91098

SOLENOID #10-24 HEX NUT (2} 91401

CONTROL

; -D\ #8 x 5/8" HEX HEAD TAPPING

SCREWS (2) 93154

CONTROL wi

boetl) %} #8-32 X 3/8" HEX HEAD
CABLE CLAMP 55381 THREAD CUTTING
#8-32 X 3/8° THREAD SCREW (4) 83157
CUTTING TAPPING #8 SPRING LOCK
SCREW 93157 WASHER (4) 51231

using fwo no. 10 x 3/4” machine screws, flat washers to dash, and nuts (found in mount box} in the lower holes
and no. 10 X 1" sheet metal screws and lock washers in the upper holes.

Reassemble control bracket to dash bracket. Bend top flange of contro! bracket to desired position.
Secure harness to control bracket with cable clamp and a no. 8 x 3/8" thread cutting tapping screw.

9. Replace the radio, if removed, and dash panel.

Form No. 13828



Vehicle Underhood
INSTALLATION INSTRUCTIONS

notes a SAFETY WARNING. To avoid serious injury -
to yourself or thers, follow all warnings.

g SAFETY NOTE: Whenever you see this symbol, it

9-Pin Vehicle Hamess And Motor Relay
Except as noted, parts to be installed are found in the hydraulics box.

NOTE: To prevent corrosion on all underhood electrical connections, use dielectric grease to fill receptacies and
Jightly coat ring terminals and biades before assembly or Fightly coat connections after assembly.

HARNESS, SOLENOID CONTROL
& MOTOR RELAY

INSTALLATION DIAGRAM
Secondary (Large)

22" Red Terminals
Battery Cable
‘ To Cab Control
SEN Primary (Small)
= 4/ ¢Terminals “
To Negative \ QIL
Batte_ry M oto \ —Brown/Red <7
Terminal Wi .
Relay / J fre
Connector

. Orange/Black Red Wire
Black Wire Wire
Vehicle Battery Black/Red
Cable Wire

Fuse Holder
SFE-6 Fuse

Vehicle Harness

"x?ﬁi Self-Stripping
Connector (Blue)
i Vehicle Wire Controlled
GV by Ignition Switch
Brown Wire to Wires to
. Vehicle Parking Purple/Gray Wires to Headlamp Relays
To Front of Vehicle Light Circuit Vehicle Turn Circuits

1. Identify wires for the parking lamp on the driver-side and the turn signals on both sides. Attach a black self-strip-
ping bufiet receptacie connector (found in harness kit) to each of these three wires.

2. Remove negative battery cable from battery,

A WARNING: Electrical éhock hazard. Disconnect battery before beginning electrical installa-
tion.

3. Find alocation for the mator relay where it will be protected from road splash and will be within 18” of the
vehicle primary battery. Note: Moator relay terminals must be up or horizontal. Using the motor relay mounting
plate as a template, drill two 9/32” holes, and mount motor relay to holes using 1/4” x 3/4” bolts, flat washers,
and locknuts, '

4. Route 22" red battery cable between a large motor relay terminal and the POSITIVE (+) battery terminal,

taking care to avoid sharp edges and hot or moving parts. Attach cable to motor relay terminal with a lock washer

and 5/16"-24 jam nut. Attach cable to the battery POSITIVE (+) terminal with the furnished battery adapter.
(Adapters found in mount box.) Tighten battery adapter to 124—178 in-Ib. Attach OEM battery cable to adapter
with original bolt. Hold adapter while tightening original bolt to 124—-178 in-Ib.

5. Stretch rectangular openings of plug cover straps (found in harness kit) over GRILL
grill connactor ends of long battery cable assembly (found in hydraulics box) ~ CONNECTOR S
. . - o
and 9 pin vehicle harness (found in harness kit). Place plug covers over molds PLUG COVER — o
on harnesses.

Continued on next page.
Form No. 13838 . -5 -




6. Find a location in the vehicle grill on the battery side for mounting the battery cable grill connector. The best .
location is at least 10-1/2” from the center of the grill and at a convenient helght for connecting the plow plugs.

Altow grill connactor of each harness to hang out in front of gri!t Allow enough cable so it is easy to mate and
remove connectors.

7. Route battery cable through the grill at the selected location and through or around the radiator bulkhead to
motor relay taking care to avoid sharp edges and hot or mioving parts. :

8. - Attach cable with red stripe to the unused large terminal on the motor relay, and secure it with a fock washer
and 5/16"-24 jam nut.

9. Route cable without stripe directly to the negative battery terminal (separate the two cables as needed to
reach the battery). DO NOT attach cable to battery at this time.

10. Find a location in gril! oh driver-side for mounting 9 pin vehicle harness (similar position to battery cable
mount). See Step #8 & 7 above for how to mount. Route 9 pin vehicle harness through grill and around or
through radiator bulkhead (drill 5/8" hole if needed) Into englne compartment.

11. Route the wires that break out of the 9 pin vehicle hamess to the area behind the driver-side headlamp. Route
rest of harness to the flrewall. Dril & 5/8” hole through the firewall in any convenient location away from hot or
moving engine parts. Feed fuse holder through hole first and then feed the plastic connector and harness
through to the cab.

12. Route brown/red and black/orange wire loom to motor relay. Attach each ring terminal to a separate small ter-
minal on motor relay using a lock washer and #10-32 nut for each terminal.

13. Attach the hydraulic unit black battery cable and orange/black wire terminal to the negative terminal with the
furnished battery cable adapter. (Adapters found in mount box.) Tighten battery adapter to 124—178 in-Ib.
Attach OEM battery cable to adapter with original bolt. Hold adapter while tightening original bolt to 124-178 in-Ib.

14. Inside the cab, route 9 pin vehicle harness connector to solenold control and couple the connectors together.

15. Locate an accessory wire or unused fuse box terminal capable of carrying 7 amps and controlled by the
ignition (key) switch. Route the vehicle harness SFE-6 fuse holder red wire to this location and trim off any
excess length of wire (keep fuse holder in system).

Fuse block terminal as source: Attach a terminal (not furnished) to the vehicle harness red wire and plug
on to fuse box terminal. If DRL wire is used, crimp pink wire into the same terminal with the red wire.

Accessory wire as source: Open blue self-stripping connector and place the end of the red wire against the
inner groove stop (end of wire must not extend from the connector) and the accessory wire in the outer
groove. Close connector over the wires using a pair of pliers and snap the locking tab in place. Repeat with
DRL pink wire.

REMINDER: To prevent corrosion on all underhood electrical connections, use dielectric grease to fill recep-
tacles, Including grill connectors, and lightly coat ring tarminals and blades before assembiy or lightly coat connec-
tions after assembly

DIELECTRIC GREASE - P.N. 56099




PLUG-IN HARNESS &
HEADLAMP RELAY INSTALLATION

PLUG-IN HARNESS INSTALLATION DIAGRAM

Existing Curb-Sid P HEADLAMP RELAY

sting Curb-Side o

Headlamp Connector z "1',,,;’ RN .- WIRING DIAGRAM
';:'T' g S~ \\————— Vehicle Wire Harness Type-A

Plug-in Harness

Existing Driver-Side )
Plug-In Harness Headlamp Connector Black
“

: S ﬁ/ [ —— |

lug-in Harness , 87 Black!
Male Connector Brown “ -1 g“
E: ﬁ Orange
\ I

I
Headlamp Connectors = - ) Yellow “.0
P '~\~ ’a“ \1‘ > 4 ‘II ) A M
Y Low Beam Orange
L\ " Headlamp Yellow
~
Purple Y oed Low Beam Headlamp Relay
Curb-Side Black/Orange White
Turn Signal > 4
o High Beam " : If
- Headiamp ' P i fr—
SN Relay /,/// )/ P /) 87
~ -’ SO 7
X RN ’/ RV © 1] Black/
oy NN White 77" 7 >X - Black Brown | Il & Bl |2
~3A \\:\\ // ’//, 87A ge
-~
Harness - Vehicle U S % e Brown n °
(2 Pin Vehicle Harness) ST Gray y ™
P{ < 4 Brown Red” |
~ & Green
\-j £ @ Bullet Receptacle .
Driver-Side ‘::f}\ Connector (Black) _ High Beam Headlamp Relay
Turn Signal + Parking -

Plug-in Harness & Headlamp Relay

1. Inthe engine compartment behind the driver-side headlamp, insert wire bullets from 9 pin vehicle hamess into
black bullet connectors (installed in step #1 of previous section) as follows:

Brown wire to parking lamp wire on driver-side.
Gray wire to turn signal wire on driver-side.
2. At the vehicle driver-side headlamp, remove the connector(s) from the headlamp(s) and couple matching con-
nector(s) with plug-in harness 3-wire male plug (two 2-wire male plugs for quad headlamps) (plug-in harness
found in harness kit). Attach plug-in harness headlamp connector(s) to headlamp terminals.

3. Route other end of plug-in harness along radiator bulkhead or over radiator shroud to curb-side headlamp(s).
Remove headlamp connector(s) and secure connector(s) with a cable tie (found in harness kit). Attach plug-in
harness headlamp connector(s) to headlamp terminals.

4. On the curb-side, insert purple wire bullet from plug-in harness lnto vehicle turn signal black bullet connector
installed in step # 1 of the previous section.

5. At the driver-side headlamp(s), insert the purple wire bullet from the vehicle harness into the purple wire recep-
tacle on the plug-in harness. :

6. At driver-side headlamp, connect 9 pin vehicle and plug-in harness wires with receptacles to the two headlamp
relays (found in harness kit) as shown in the above diagram. Use cable ties (found in harness kit) to secure
relays and prevent accidental grounding of connections.

7. Place grommet around 9 pin vehicle harness and insert into firewall hole (also put a grommet in the hole in the
radiator bulkhead if one was drilled). Use cable ties to secure harnesses and wires away from hot or moving
engine parts.

8. Unless noted in Harness Kit Selection paragraph on page 3 of these instructions, replace vehicle turn signal
flasher with the flasher furnished in the harness kit. )

9. Lubricate terminal cavities of both grill connectors with dielectric grease. Furnish dielectric grease tube to
vehicle owner for future lubrication of grill connectors.

Contmued on next page.
Form No. 13638 -7 -



' OPERATIONAL TESTS
: AND ADJUSTMENTS
OPERATIONAL TESTS AND ADJUSTMENTS

Mount plow assembly to vehicle. (See label on back of blade or owner’s manual for mounting instructions.)
Filling Hydraulic Unit

1. Push lift channel all the way down.
2. Remove fill plug and fluid level plug.

3. Fill unit with automatic transmission fiuid (ATF) through fill plug hole until
fluid runs out of fluid level hole. Replace both plugs. NOTE: For low
 temperature operation you can use Mobil One or Texaco 1537 Aircraft

Hydraulic Oil.

Alternate method: (Systems without fluid level plug.) Remove plow from vehicle. With stand lock pin in
place, refill unit through fill plug opening. Unit is full when fluid reaches fill hole threads. Replace fill plug.
Turn ignition (key) switch to ON or ACCESSORY position.

5. Turn the control ON/OFF switch ON.

6. Move control lever to angle left and angle right several times to remove air from Hydra-Turn® rams. DO NOT
raise blade as this may cause pump cavitation.

7. Reéfill unit with fluid following procedure in paragraph 3 of this section.

8. Move the control lever as indicated on label to control the plow. Raise and lower plow several times to remove
air. Recheck fluid level per paragraph 3 of this section.

Capacity: Solenoid ISARMATIC® Mark llla reservoir 1-3/4 quarts
Equipped with 10” Hydra-Turn® rams 2-3/8 quarts

Fill Plug

Fluid Level Plug

WARNING: To prevent accidental movement of plow, always turn the solenoid control to
OFF when the mounted plow is not in use. :

Blade Drop Speed Adjustment Quill

The quill on the top rear of the valve manifold (see diagram) adjusts blade drop speed.
Turn quill IN (clockwise) to slow drop speed.
Turn quill OUT (counterclockwise) to increase drop speed.

NOTE: Turning quill too far IN can slow raise time.

- I COUPLING LUG HEIGHT CHECK

Coupling Lug Height Check: : Center Of
1. Mount plow to vehicle (see label on back of blade or owner’s manual Coupling

for mounting instructions). Lug Hole
2, Lift plow and move vehicle. Travel a minimum of 10 feet. Lower blade. (Hitch Pin)
3. After step 2, with: blade on level surface,

slack in lift chain, ‘
rear ballast located behind rear wheels, 9-1/2" To 10-1/2"

center of coupling lug holes (hitch pin shaft) to level surface should Level Surface
measure 9-1/2" to 10-1/2". To obtain height, adjust spreader position.
Height With Plow Attached

. . - And Blad |
NOTE: Coupling height must be 9-1/2" minimum to allow d Blade On Level Surface

stand to be pinned to lift frame.

4. Adjust chain slack with plow mounted to vehicle and lift channel pushed all the way down. To adjust, remove
chain from hook. Straighten chain and pulf tight. Rehook it to lift channel. After it is hooked, it will have the
correct amount of slack for blade "float". DO NOT remove chain from lift channel when removing plow from
vehicle.

Form No. 13638 -8 =



I FINAL HYDRAULIC INSPECTION

Final Hydraulic Inspection
1, Make sure all fasteners and hydraulic and electrical connections are tight.

2. Check ram packing nuts for oil leakage. If any leakage is obsetved, tighten the packing nut 1/4 turn after you
feel the nut contact the packing. Do not overtighten — overtightening affects cylinder operation and shortens
the life of the packing. A short period of normal operation will allow chevron packings to become saturated,
and leakage will normally stop.

I VEHICLE LIGHTING CHECK

Vehicle Lighting Check
1. Check the operation of vehicle and plow lights.

Turn signals and parking lamps:

Parking lamps ON Both vehicle and plow lamps should be on at the same time.
Right Turn Signal ON  Both vehicle and plow lamps should flash at the same time.
Left Turn Signal ON Both vehicle and plow lamps should flash at the same time.

Headlamps:
Move vehicle headlamp switch to the ON position. Connecting and disconnecting the 9 or 12 pin plow plug
from the grill connector should switch between vehicle and plow headlamps as follows:
9 or 12 pin plow plug DISCONNECTED Vehicle headlamps should be on
9 or 12 pin plow plug CONNECTED Plow headlamps should be on
Dimmer switch should dim whichever headlamps are operating. Likewise, the high beam indicator on the
dash should light when either set of headlamps is on high beam.
Solenoid Control )
The contol indicator light should light whenever the control ON/OFF switch and the ignition (key) switches
are both turned ON and the plow plugs are connected to the grill connectors.

The indicator light will also light when the control and ignition (key) switches are on and the plow plugs are
disconnected. If the parking lights are turned on (with plow plugs disconnected), the indicator light will go
out.
2. Connect plow plug to grill connector. Raise plow and aim plow headlamps according to SAE J599 Lighting In-
spection Code (See Service Bulletin SP 608) and any applicable federal, state, or local regulations.
3. Check aim of vehicle headlamps with plow removed.

4. When plow is removed from the vehicle, install plug covers on grill connectors and insert the plow plugs into
the boot on the hydraulic unit.

NOTE: After 5 to 10 hours of snowplow usage, retorque all
mount assembly fasteners.

Form No. 13838 -9 -



Mount Assembly Box No. 62040
Harness Kit Box No. 61545 or 61515 or 61580
Hydraulics Box No. 56365

PARTS DIAGRAM & LIST

ITEM PART NO. QTY. DESCRIPTION
Found in Harness Kit Box No. 61545 OR 61515 OR 61580

65 61546 1 PLUG-IN HARNESS 2B/2D U -A
(For Harness Kit No. 61545)
61716 1 PLUG-IN HARNESS HB-3 &HB-4 U -A
(For Harness Kit No 61515)
61581 1 PLUG-IN HARNESS LF & UF U -A

ITEM PARTNO. QTY. DESCRIPTION (Por Hamess Kit No. 61580)

. . 66 61437 1 VEHICLE HARNESS 9-PIN U
Found in Hydraulics Box No. 56365 67 61548 2 PLUG COVER U
31 56369 1 SOLENOID CONTROL (Style 2) 69 59224 3 BULLET RECEPTACLE CONNECTOR
32 .56283 1 SHIELD 70 61535 2 HEADLAMP RELAY SPDT
33 .49286 1 BODY W/LABEL & LENS (Style 2) 72 59223 8 CABLETIE
34 . 49287 1 LEV&?I: (SSPt;'NZG;[ & ACTUATOR Parts listed above may be found In the following assembly.
e
35 .55023 1 SPRING - CONICAL 61547 1 PARTSBAG
36 . 49283 PC BOARD ASSY MOLEX (Style 2)
37 . 56199 BASE
38 . 93153 #6-19X3/8 SL HXW TFTS HILO
40 93154 #8-18X5/8 SL HXW TFTS HILO
41 56308 CONTROL BRACKET o K

42 90388 #10X1 SLPN TFTS TY AB BZP

85

#10 SP LK WASHER BPO ITEM PART NO. QTY. DESCRIPTION

CABLE CLAMP

Found in Mount Box No. 62040
#8-32X3/8 SLHXW TCTSTYTBP 85 G1536 9 CABLE TIE - LONG

43 91242
44 55381
45 93157

1
1
1
2
2
1
4
4
1
5
4
1
51 56134K 1 RELAY - SOLENOID HYDRAULIC SYS Parts listed above may be found in the following assembly.
2
2
2
2
1
2
2
2
1
2

46 91231 #8 SP LK WASHER BP

50 61169 CABLE ASSEMBLY - VEHICLE 90 56080 1 DASH BRACKET

43 . 91242 #10 SP LK WASHER BPO 62038 1 BOLT BAG ASSEMBLY (62040)

52 . 91402 #10-32 HX NUT ZP ‘ |

53 . 91202 5/16 SP LK WASHER ZP

54 . 92842 5/16-24 HX JAM NUT , :

55 22511 BATTERY CABLE 22" RED e

56 90002, 1/4-20X3/4 HX CS G2 ZP ASSY  Assembly S Slotted

57 91101 1/4 PLAIN WASHER TY A STD ZP BPO Bk PhomhaefiOn  SPOT  Soers Fole Double Thiow

58 91331 1/4-20 PT HX LK NUT NYIS ZP : C8 O o3 omene

61 56099 DIELECTRIC GREASE TUBE I TOTS  Theead Cuting Tepping

62 66130 RUBBER GROMMET HX Hex TFTS  Thread Foming Tapping

63 59114 1 SELF STRIP WIRE CONNECTOR K e v T

Parts listed above may be found in one of these assemblies. 'P;léls E‘XL‘:Z’J"éﬁLLa 3// 3&'2‘“"“’ System
56368 1 CARTON ASSY LOOSE PARTS U BN P g orue 2 ZicPts

. 56367 1 BOLT BAG ASSY LARGE U :
_ .BA388 1 BOLT BAG SMALL ) Indented part numbers are included in the assembly under which they



] L Wiring Diagram
niMount. -

8€SEC1 ‘ON wioy

A = -
@__- o ____. SWITCH e TURN SIGNAL —@— W/ 9 Pln Headlamp Klt
I
l ______ DIODE g_s'
Y é =~ PARK & SAE Headlamp Types
o @ — — -~ INDICATOR LIGHT E?.—] ZB/ZD
] 2| 3 a
PLOW LIGHT .E. - _COIL/CART VALVE ASSY - \ HB"
CURB-SIDE A — S E— o .
S 3 = _CONNECTION < -t | HB-5
@ > '§<]>c: © ﬁ O + -
= i BATTERY
BK/O (GROUND) E ) |
1 T £ MOTOR £ |
x o
_/ 2] ? REAY o ESSORY WIRE
@ P ACC
o ) | , SR
W (HIGH BEAM) e 4 | o/
-~ . d ' IGNITION SWITCH 10 A
BK w/Y
BK ®
{LOW BEAM) \ LTOR LTGR
K/0 + K/0 BK/0 BK/0
MOTOR = 4 . iid 4 :
I-W
| & LN X BR/R
= N ) emm—iy - ! m— vl AN
| [ —— |~ _ 1 ° >>
8R 4 ¥ .
VALVE MANIFOLD\ g 'Y ) S —— A @
5 & Loy o v v
‘”/Y'l - el | x
‘ mp= o
w/Y |
\ BK
i1 LTGR —1 LTGRTBL 1 .
= ' —BK/0 J 86 [Tl 85 l
W | m 7 = N
BK, B ot 279 ¥
/0 K /O | T -*;.L: e o m RAISE
I P s
LOW BEAM RELAY ' A § Szi 1
t Lwl
i
 pr— ")
g Qg
adl | ‘u LOWER
- 1 as Id 85
PLOW LIGHT ggL ' ! o)
— (1.9)
DRIVER—SIDE - I_LR ) R .%Zg_'LL._.- ) 9
ETGR LI'E;;I\-lTKGREEN I v B ° ¢
bTBL:::ngE ‘\affL}J\FE " 5 [_ SE_,. W ng-—BEA . SOLENOID CONTROL (STYLE 2)
——— W STRIP - 1GH M
BIQ(R.---BROWN W/RED STRIP ’ :@ﬂj, a ""é""' h?g}'d‘ TO VEHICLE
BK/0.___BLACK W/ORANGE STRIP > LTURN SIGNAL I s et o |HEADLIGHT conNECTOR
Solenoid Control — The contro! indicator light should light whenever the control The indicator light will also be on when the control and ignition (key) switches are ON and the

ON/OFF switch and the ignition (key) switch are both turned ON and the plow plugs  plow plugs are disconnected. If the parking lights are turned on (with plow plugs disconnected),
are connected to the grill connector. the indicator light will go out.



SEYCL "ON Wiog

‘ulesaYy pesn suojesyoeds Jo sUOReNSNY O} @0UdIa}al JNOUHM

ONHILSIM

®uni-eipAH  @OILYWHYS!
“ou] ‘soiusuAg sefbnoq jo sisep apell ., peseisiBaun pue @peleysibal are BUIMo|jo} aUL

wUONOY-llod  @IUNoiuN

» QHYND-0dd

8Y S TEMWM

ount.

Wiring Diagram

pasale os uaym juswdinba ysiuing pue sjrejep UOHONASUCO aBuED 0} AS1j0d JuewaroIdul] JONPOId SH Jepun B oy} SeAIeSSS UIOISeM

VSN Vi pajuld

Harness Type - A
— - w/ 9 Pin Headlamp Kit
. «o_ _ _swircH / - —
@—' | oo &L - - & SAE Headlamp Types
T é‘ - & HB-3 & HB-4
" — — _INDICATOR LIGHT :DKBL-il ' _ LF & UF
PLOW LIGHT 4 3 CZ5] _ _con/carr. vaue assy =0 )
CURB-SIDE 13 & el __CONNECTION =N ’ -
& DKL= . f -
| BATTERY
BK/0 (GROUND) o | | . I
- ] S MoToR & 1 T :
NS N0
] % REWAY &
2 a ! ~ ACCESSORY WIRE
3 , ‘ e
\ W (HIGH BEAM) ' o/
s ; IGNITION SWITCH 10 A
BK IL w/Y :
(LOW BEAM) B .
v [ R o T o0 P s
MOTOR o ; / BK/ Y,
il T
o 1
5 606 ! s/
4 F’UBR l —————LTBL
a oY - o W/ Y-
BR .
VALVE MANIFOLD S SPU———ry P ]
T o -
w >
/Y_l \ - ‘ & l_ 1 l
w/Y ' [es © e T
R \ BK 4 <3
¢ 1 LTG'RTBL l —0 @ | ls7a | &
\ BK/0= | ;L;:;J'.—j%- A
Rid ' e
l LOW BEAM RELAY RAISE
i L - P oy
@ | & & 3
™ & e—H ! N
| = 86 q.[ 8] p
| e LTBL | i s
BK._ . _BLACK e T 87 g —9
BT ThioE Ig'— R r R .'."LL._.. Imj LOWER
PLOW LIGHT 2 ¢ BR_ __ _BROWN W& o puid
omen-soe | — § o F| SiCogmmyems N r || e o——y
@. ’-i 6~ — ZGReew 4o i : | HIGH BEAM RELAY o
T | os T =0T BLue | $=-DKBL T ' I e SOLENOID CONTROL (STYLE 2)
[——— B ~bamce L/ T ‘ §I - LTBL LB T0 VEHICLE
;u_ — _sggPLE ,;E\F PA&h——— - Tow HEADLIGHT
R - g Y
g_: ZW:EEWW/YELLOW STRIPE = Lrurn sxcrw.i— DKBL DKBCONNECTORS

The indicator light will also be on when the control and ignition (key) switches
are ON and the plow plugs are disconnected. Ifthe parking lights are turned
on (with plow plugs disconnected), the indicator light will go out.

Solenoid Control — The control indicator light should light whenever
the control ON/OFF switch and the ignition (key) switch are both
turned ON and the plow plugs are connected to the grill connector.



